S Vi Al {aird] I ILAIVIE:

Use 3/8 x 1 bolts on the
outside and 5/16 washers
and 3/8 locknuts on the
inside.

Install 5/8 washer then

cotter key and bend cotter
key after installation.

The mat is bolted down using the 8
holes with the % x 20 flat head
machine screws through the rubber
and the % washers and nuts and on
the bottom. Tighten until the head of
the screw is countersunk 1/16 of an
inch only. Do not Tight all the way.

The side plates are mounted
to the inside of the top

Use the 5/16 Bolts, nuts and %”
washers on this ends for assembly.
You may have to slightly align to
get the bolts to fall in.

NOTE:
Install the side plates on the axel
and then into the top of the cart.
This will be easy to assemble.




BOM:

Only 1 color will be marked

. ]

Quantity Part # Descriptions In Box
1 IT-151-128-Top Top Plate-Aluminum
2 IT-151-128-Sides Side Plates-Aluminum
1 IT-151-128-Top Blk Top Plate-Black
2 IT-151-128-Sides Blk Side Plates-Black
1 IT-151-128-Pad Rubber Top
1 IT-151-128-Hardware Complete Hardware Kit
2 IT-151-128-Tire Cart Tire
1 IT-151-128-Axel Axel Assembly
2 Straightline Stickers

Checked and Packaged By

Straightline Performance 651-466-0212

www.straightlineperformance.com

Technical questions please email tech@straightlineperformance.com

6.

Facebook @ straightlineperformanceincl
YouTube @ straightlineperfinc



http://www.straightlineperformance.com/
mailto:tech@straightlineperformance.com

